Page 1 of 2 1 2 LastLast
Results 1 to 10 of 11
  1. #1

    Several 800r or 1200r bolts listed below

    Looking for several bolts:

    Need 4 - M10x125 bolts that mount the nozzle and impeller housing to the hull.
    Need 3 - M10x85 bolts that mount the upper exhaust elbow to the exhaust manifold.
    Need 1 - M10x135 bolt that mounts the upper exhaust elbow to the exhaust manifold.

    Does anyone have any of these kicking around? I rather buy used ones that cut down longer bolts. 800 or 1200 xlt gpr. Shipped to 97471.

    Thanks Guys.


  2. #2
    crashhard's Avatar
    Join Date
    Jul 2007
    Location
    Philly PA, Wildwood NJ, Indialantic FL
    Posts
    2,382
    +1
    24
    pm me an offer shipped.

  3. #3

    Talking Bolts

    Crashhard, Thanks for checking to see if you had them.

    Bump...So, I'm still looking for these bolts.

    I'm also looking for a nut and seal for the fuel petcock valve on a 2000+ 1200r. Anyone???

  4. #4
    I'm pretty sure I have these, I'll let you know this weekend.

  5. #5

    1200 bolts

    Let me know asap, if you have them. I'd also be interested in a bunch of the M10 x 55mm bolts that are used to hold the front stator cover on as well. Thanks.

  6. #6

  7. #7

    bolts

    Anyone?

  8. #8
    I've got the majority of the bolts you're looking for... if you can wait till the weekend of may 8th... I can get them out to you. LMK

  9. #9
    Try not to smile on a Jetski... GPRFrank's Avatar
    Join Date
    Sep 2009
    Location
    NJ
    Posts
    542
    +1
    1

    Bolts

    I have them. Im going to pull them out tonight. I can ship tomorrow afternoon or Friday the latest.

  10. #10

    1200 bolts

    PM'd

Page 1 of 2 1 2 LastLast

Thread Information

Users Browsing this Thread

There are currently 1 users browsing this thread. (0 members and 1 guests)

Similar Threads

  1. SOLD anyone have an fzr part out? need part listed below!!!
    By scittb in forum Yamaha Classifieds
    Replies: 5
    Last Post: 05-12-2013, 08:52 PM
  2. Replies: 4
    Last Post: 07-11-2012, 06:24 PM
  3. 300 LX Intake Grate Bolts not below flush?
    By need4speed in forum Kawasaki PWC Performance (4-stroke)
    Replies: 4
    Last Post: 05-18-2011, 09:47 AM
  4. Where to sell or list my GP 1200 R triple pipe
    By soldpro in forum Yamaha Open Discussion
    Replies: 9
    Last Post: 03-18-2008, 11:17 PM
  5. 1200r hull or 1300r
    By friday280 in forum Yamaha Open Discussion
    Replies: 1
    Last Post: 05-04-2007, 09:07 AM

Posting Permissions

  • You may not post new threads
  • You may not post replies
  • You may not post attachments
  • You may not edit your posts
  •